
 

Approve Deny Signatures Date 

X  
Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist December 3, 2021 

x  Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager December 7, 2021 

x  
Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager December 7, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0055328 

Facility Type Industrial APS ID 3989 

Major / Minor Minor Authorization ID 1304847 

a 
Applicant and Facility Information 

a 

Applicant Name New Morgan Landfill Company Inc.  Facility Name Conestoga Landfill  

Applicant Address PO Box 128 420 Quarry Road  Facility Address 420 Quarry Road   

 Morgantown, PA 19543-0128   Morgantown, PA 19543-0128  

Applicant Contact Randy Deardorff  Facility Contact Randy Deardorff  

Applicant Phone (717) 246-4620  Facility Phone (717) 246-4620  

Client ID 55716  Site ID 505264  

SIC Code 4953  Municipality New Morgan Borough  

SIC Description Trans. & Utilities - Refuse Systems  County Berks  

Date Application Received January 30, 2020  EPA Waived? No  

Date Application Accepted February 12, 2020  If No, Reason Significant CB Discharge  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

A draft permit prepared on November 18, 2021 did not include monitoring requirements for Total Cobalt and Total Nickel that 
were proposed in the fact sheet prepared on November 7, 2021 (see attached).  DEP has decided to revisit the draft permit to 
correct this omission.  This revision will require another bulletin publication.  All other requirements proposed in the original 
fact sheet will remain unchanged.        

  



 

Approve Deny Signatures Date 

X  
Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist November 7, 2021 

X  Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager November 14, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0055328 

Facility Type Industrial APS ID 3989 

Major / Minor Minor Authorization ID 1304847 

a 
Applicant and Facility Information 

a 

Applicant Name New Morgan Landfill Company Inc.  Facility Name Conestoga Landfill  

Applicant Address PO Box 128 420 Quarry Road  Facility Address 420 Quarry Road   

 Morgantown, PA 19543-0128   Morgantown, PA 19543-0128  

Applicant Contact Randy Deardorff  Facility Contact Randy Deardorff  

Applicant Phone (717) 246-4620  Facility Phone (717) 246-4620  

Client ID 55716  Site ID 505264  

SIC Code 4953  Municipality New Morgan Borough  

SIC Description Trans. & Utilities - Refuse Systems  County Berks  

Date Application Received January 30, 2020  EPA Waived? No  

Date Application Accepted February 12, 2020  If No, Reason Significant CB Discharge  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

New Morgan Landfill Company Inc. (New Morgan) has applied to the Pennsylvania Department of Environmental Protection 
(DEP) for reissuance of its NPDES permit.  The permit was last reissued on July 21, 2015 and became effective on August 1, 
2015.  The permit was amended on November 22, 2016 to include a TP Cap Load and February 23, 2018 to update permit 
requirements based on the new treatment plant discharge.  The permit expired on July 31, 2020.      
 
Based on the review, it is recommended that the permit be drafted.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

2 
 

A 

Discharge, Receiving Waters and Water Supply Information 

A 

 Outfall No. 001  Design Flow (MGD) 0.075  

 Latitude 40 9’ 34”   Longitude 75 52’ 41”   

 Quad Name Morgantown  Quad Code 1738  

 Wastewater Description: 
 
Treated IW & Sewage  

A 

 Receiving Waters Conestoga River  Stream Code 07548  

 NHD Com ID 57461727   RMI 61.2   

 Drainage Area 6.65 sq.mi.  Yield (cfs/mi2) 0.084  

 Q7-10 Flow (cfs) 0.561  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 520     Slope (ft/ft)   

 Watershed No. 7-J  Chapter 93 Class. WWF   

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use   Exceptions to Criteria   

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment/Low D.O., Nutrients  

 Source(s) of Impairment Agriculture, Other  

 TMDL Status Final, 04/09/2005  Name Conestoga Headwaters TMDL  

    

 Nearest Downstream Public Water Supply Intake Lancaster Municipal Water Authority  

 PWS Waters Conestoga River   Flow at Intake (cfs)   

 PWS RMI Approx. 23.5  Distance from Outfall (mi) Approx. 38  

 

 
Drainage Area 
The discharge is to Conestoga River at RM 61.2.  A drainage area upstream of the discharge point is estimated to be 6.65 
sq.mi. based on USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS StreamStats produced 0.561 cfs at the point of discharge, resulting a low flow yield of 0.561 cfs / 6.65 sq.mi = 0.084 
cfs/sq.mi.      
 
Conestoga River 
Under 25 Pa Code §93.9o, Conestoga River has a designated water use of warm water fishes and migratory fishes.  No 
special protection water is impacted by this discharge.  According to DEP’s latest integrated water quality report (finalized 
in 2020), Conestoga River near the point of discharge is impaired for nutrients as a result of agricultural activities and for 
organic enrichment/oxygen depletion as a result of unknow source(s).  A Total Maximum Daily Load (TMDL) was developed 
in August 2004 and finalized on April 9, 2005 to address impairments identified within the watershed of Conestoga 
headwaters.  More details on this TMDL will be discussed later in this fact sheet.  Class A Wild Trout Fishery is not impacted 
by this discharge.   
 
Public Water Supply Intake 
The fact sheet developed for the last permit renewal indicates that the nearest downstream public water supply intake is 
Lancaster Municipal Water Authority, located on the Conestoga River approximately 38 miles from the discharge point.  
Given the distance, the discharge is not expected to impact the water supply.  
 
 
 
 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

3 
 

 

Treatment Facility Summary 

A 

Treatment Facility Name: Conestoga Landfill 
 

WQM Permit No. Issuance Date 

0612202 2/7/2013 
 

A 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Tertiary MBR No Disinfection 0.05 

A 

A 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

a0.075 * ___ Not Overloaded   

 
New Morgan is a municipal solid waste landfill specializing a refuse systems landfill (SIC Code 4953).  New Morgan currently 
owns and operates an on-site wastewater treatment plant to treat leachate and sanitary wastewater generated from the 
site.  The plant utilizes a membrane bioreactor (MBR) treatment system consisting of flow equalization/storage tanks (2), 
MBR with denitrification tank, aeration tank, and ultrafiltration units (2), permeate tank for chemical addition, Granular 
Activated Carbon filters (2), effluent storage tank, and outfall structure. 
 
A centrifuge is available for solids processing prior to being disposed at the landfill. 
 
Along with Outfall 001, New Morgan utilizes seven (7) outfalls receiving stormwater drained throughout the site.  Most of 
these outfalls receive stormwater collected in sedimentation basins.  These outfalls are located at: 
 

Outfall No. 
Area Drained 

(acres) Latitude Longitude Description 

002 57.42 40° 11’ 05” 75° 54’ 42” Sedimentation Basin 1 

003 51.57 40° 11’ 16” 75° 55’ 01” Sedimentation Basin 2 
004 85.50 40° 10’ 47” 75° 54’ 19” Sedimentation Basin 3 
005 53.9 40° 10’ 25” 75° 53’ 50” Sedimentation Basin 7 
006 30.6 40° 10’ 30” 75° 53’ 48” Serving the North Borrow Area 
007 63.5 40° 10’ 28” 75° 53’ 39” Sedimentation Basin 8 
008 26.4 40° 10’ 40” 75° 53’ 44” Sedimentation Basin 9 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

4 
 

 
  

Compliance History 

A 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: 02/16/2021: Tracy Tomtishen, DEP Water Quality Specialist, conducted a Chesapeake Bay 
Cap Load Compliance Evaluation inspection.  No issues were found at the time of inspection. 
   
12/15/2020:  Tracy Tomtishen conducted an administrative review in response to an error 
noted by PA DEP Central Office.  An error was made on the monthly average flow reported 
on the May 2020 monthly submission (i.e., 0.5037 MGD v. 0.050370 MGD).   
 
02/27/2020:  Shawn Fassl, DEP Environmental Trainee, conducted a routine inspection.  No 
violation was noted at the time of inspection.     

Other Comments: Since the last permit reissuance, there were two (2) effluent violations reported by New 
Morgan (Total Zinc 0.23 mg/L v. 0.20 mg/L in Oct. 2019 and 0.6 mg/L v. 0.2 mg/L in 
December 2019).   
 
DEP’s database shows that there is no open violation associated with this permittee or 
facility.    



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from September 1, 2020 to August 31, 2021) 

 
Parameter AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 

             Flow (MGD) 
Average Monthly 

0.02734
7 

0.02758
4 

0.03179
5 

0.04416
8 

0.04651
9 

0.03865
40 

0.04792
5 

0.04381
8 0.52656 

0.04362
6 

0.02701
1 

0.04142
2 

Flow (MGD) 
Daily Maximum 

0.08513
6 

0.09073
1 

0.09179
9 

0.09941
8 

0.10259
9 

0.10259
9 

0.08916
9 

0.09493
8 

0.09778
6 

0.08716
0 

0.06952
8 102461 

pH (S.U.) 
Instantaneous 
Minimum 7.6 6.90 7.70 7.0 7.40 7.60 7.4 7.40 7.40 7.60 7.60 7.50 

pH (S.U.) 
Instantaneous 
Maximum 6.3 7.90 7.00 8.0 8.20 8.30 8.0 7.60 7.90 8.20 8.30 8.40 

DO (mg/L) 
Instantaneous 
Minimum 6.70 6.90 6.80 6.70 6.30 6.60 6.8 6.80 6.2 6.60 6.70 6.30 

TRC (mg/L) 
Average Monthly 0.3 0.3 0.2 0.3 0.3 0.3 0.3 0.3 0.3 0.3 0.3 0.3 

TRC (mg/L) 
Instantaneous 
Maximum 0.4 0.4 0.3 0.4 0.3 0.3 0.4 0.3 0.4 0.4 0.5 0.4 

CBOD5 (lbs/day) 
Average Monthly < 0.3 < 0.3 < 0.5 < 0.1 < 0.4 < 0.3 < 0.9 < 0.4 < 1.1 < 0.5 < 0.3 < 0.5 

CBOD5 (lbs/day) 
Daily Maximum 0.5 0.9 1.1 < 0.2 < 0.9 0.5 1.9 0.5 1.5 < 0.7 0.4 0.9 

CBOD5 (mg/L) 
Average Monthly < 3 < 3 < 3 < 2 < 2 < 3 < 3 < 3 < 3 < 3 < 3 < 3 

CBOD5 (mg/L) 
Daily Maximum 3 3 4 2 < 2 3 3 3 3 < 3 3 3 

TSS (lbs/day) 
Average Monthly 0.6 0.9 1.5 0.1 0.7 0.5 0.7 0.5 1.6 1.2 0.4 0.9 

TSS (lbs/day) 
Daily Maximum 1.5 1.7 2.6 0.5 1.5 1.0 1.3 0.8 3.0 2.4 0.6 1.7 

TSS (mg/L) 
Average Monthly 7 9 9 4 4 4 3 4 4 8 5 6 

TSS (mg/L) 
Daily Maximum 11 15 13 7 6 7 3 6 6 15 8 8 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 847 1163 724 241 1044 492 2114 717 1887 583 542 1537 



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

6 

Parameter AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 

Total Dissolved Solids 
(mg/L) 
Average Monthly 6767 6147 5875 5109 4685 5057 5284 4543 4818 5607 6124 5714 

Oil and Grease (mg/L) 
Average Monthly < 5 < 5 < 5 < 5 < 5 < 5 < 6 < 7 < 6 < 5 < 5 < 6 

Oil and Grease (mg/L) 
Instantaneous 
Maximum < 5 < 5 < 5 < 5 < 5 < 5 < 7 < 7 7 < 5 < 5 < 6 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 < 10 

Nitrate-Nitrite (mg/L) 
Average Monthly < 42.62 < 63.40 49 39.30 34.83 37 59 36 31 33 30 43 

Nitrate-Nitrite (lbs) 
Total Monthly < 147 < 217 149 61 154 144 342 121 257 157 72 211 

Total Nitrogen (mg/L) 
Average Monthly < 75.96 < 98.62 77 68.25 63.39 62 91 63 60 65 67 78 

Total Nitrogen (lbs) 
Effluent Net 
Total Monthly < 249 < 335 244 112 278 235 545 214 666 309 153 384 

Total Nitrogen (lbs) 
Total Monthly < 249 < 335 244 112 278 235 545 214 525 309 153 384 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual            6339 

Total Nitrogen (lbs) 
Total Annual            6339 

Ammonia (lbs/day) 
Average Monthly < 0.02 < 0.05 < 0.03 < 0.07 0.03 < 0.08 < 0.04 < 0.02 < 0.07 0.03 < 0.01 < 0.02 

Ammonia (lbs/day) 
Daily Maximum 0.05 0.15 0.09 0.12 0.9 0.50 0.06 0.04 0.17 0.06 0.02 0.03 

Ammonia (mg/L) 
Average Monthly < 0.13 < 0.24 < 0.17 < 0.15 0.20 < 0.44 < 0.18 < 0.19 < 0.21 0.20 < 0.14 < 0.11 

Ammonia (mg/L) 
Daily Maximum 0.23 0.48 0.31 0.26 0.51 2.30 0.25 0.37 0.47 0.33 0.20 0.14 

Ammonia (lbs) 
Total Monthly < 0.4 < 1.0 0.5 < 0.2 1 < 2.4 < 1.0 < 0.6 < 1.9 0.9 < 0.4 < 0.5 

Ammonia (lbs) 
Total Annual            < 19 



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 
Conestoga Landfill  
 

7 

Parameter AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 

TKN (mg/L) 
Average Monthly 33 35 28 29 29 25 32 27 29 32 37 36 

TKN (lbs) 
Total Monthly 102 118 95 51 124 91 203 92 268 151 82 173 

Total Phosphorus 
(mg/L) 
Average Monthly 0.73 0.81 0.5 0.66 0.40 0.35 0.32 0.27 0.29 0.43 0.53 0.50 

Total Phosphorus (lbs) 
Effluent Net  
Total Monthly 2 3 2 1 2 1 2 1 3 2 2 2 

Total Phosphorus (lbs) 
Total Monthly 2 3 2 1 2 1 2 1 3 2 2 2 

Total Phosphorus (lbs) 
Effluent Net  
Total Annual            27.0 

Total Phosphorus (lbs) 
Total Annual            27.0 

Total Antimony 
(lbs/day) 
Average Monthly 0.001 0.001 0.0015 0.0003 0.001 0.001 0.003 0.001 0.004 0.002 0.002 0.003 

Total Antimony 
(lbs/day) 
Daily Maximum 0.002 0.003 0.003 0.001 0.003 0.002 0.006 0.001 0.006 0.003 0.002 0.006 

Total Antimony (mg/L) 
Average Monthly 0.008 0.010 0.009 0.009 0.008 0.009 0.010 0.008 0.011 0.016 0.021 0.017 

Total Antimony (mg/L) 
Daily Maximum 0.009 0.010 0.011 0.010 0.009 0.009 0.010 0.010 0.015 0.019 0.021 0.020 

Total Arsenic (lbs/day) 
Average Monthly 0.002 0.001 0.0013 0.0002 0.001 0.001 0.002 0.001 0.004 0.002 0.002 0.003 

Total Arsenic (lbs/day) 
Daily Maximum 0.004 0.003 0.002 0.001 0.003 0.001 0.004 0.001 0.008 0.004 0.003 0.006 

Total Arsenic (mg/L) 
Average Monthly 0.016 0.013 0.008 0.007 0.007 0.007 0.008 0.007 0.011 0.015 0.021 0.017 

Total Arsenic (mg/L) 
Daily Maximum 0.019 0.017 0.010 0.007 0.007 0.008 0.008 0.009 0.016 0.018 0.022 0.020 

Total Cadmium (mg/L) 
Average Monthly < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.044 

Hexavalent Chromium 
(mg/L) 
Average Monthly < 0.0100 

< 
0.00671 0.00428 0.00387 0.00341 0.00644 0.00794 0.00429 0.0036 < 0.0032 < 0.0043 < 0.0043 

Total Copper (mg/L) 
Average Monthly 0.205 0.069 0.063 0.079 0.055 0.060 0.068 0.047 0.026 0.033 0.031 0.068 

Dissolved Iron (mg/L) 
Average Monthly 0.62 0.69 0.84 0.64 0.58 0.61 0.74 0.78 0.33 0.68 0.80 0.61 



NPDES Permit Fact Sheet NPDES Permit No. PA0055328 